FIT!
MODEL# RCK-SLIM90
TAG Basic Rack 380SR

www.tagfitness.net
630-375-1500



EXPLODED DRAWING & PARTS LIST

[y]
o

g

oo

s

-3
| -
%

\
13

o

e

i §
“~

25 2424

-
A
e b bt B b B Tl B e BB Uy,
A
3

43
S hodod bttt Bt bbbty i B anans

5
26
25
No. Description Description Q'ty
1 Front Upright Frame Plastic Cover 130*68*5 4
2 Foot Frame 2 17 | Plastic Cover 205*68*5 2
3 Rear Cross Frame 1 18 | Plastic Cover 90*68*5 2
4 Frame for Plates 2 19 | Foot Cushion 100*65*12 4
5 Rear Fixing Plate 200*75%4 2 20 | Bumper ®77*®47.5*13 Z
(= Upper Croee Frame 1 21 End Cap ®48*2 2
7 Left Barbell Stand 1 22 Hex Bolt M10*25 2
8 Right Barbell Stand 1 23 | Plat Washer ®11*®20*2 2
9 Left Safety Frame 1 24 Hex Bolt M18*120 8
10 | Right Safety Frame i 25 | Hex Bolt M18*115 8
(N Plastic Cover 285*250*8 2 26 Flat Washer ®20*®34*3 32
12 | Plastic Cover 285*250*8 2 27 | Spring Washer ®18 16
13 | Plastic Cover 475*65*5 2 28 | Plat Nut M18 16
14 | Plastic cover 68*58*5 10 29 Hex Pan Bolt M8*15 8
15 | Plastic Cover 170*68*5 4 30 Hex Sunk Screw M6*10 58




ASSEMBLY

STEP 1

1. Assemble Frame for Plates (4) onto Foot Frame (2),using 2 Hex Bolt M10*25(22) and 2 Plat
Washer ®11*®20*2 (23). Then install Bumper ®77*®47.5*13 (20);

2. Fix Foot Frame (2) and Rear Cross Frame (3),using 4 Hex Bolt M18*115 (25), 8 Flat Washer
©20*®34*3 (26),4 Spring Washer ©18 (27), 4 Plat Nut M18(28).

STEP 2

1. Install Front Upright Frame(1), Plastic Cover
285*250*8 (11), Plastic Cover 285*250*8 (12) ontc

\

Foot Frame (2), using 8 Hex Bolt M18*120 (24),16 ‘ o 25
Plastic Cover 130*68*5 (26),8 Spring Washer ;
id
®18(27) and 8 Plat Nut M18 (28); /? g
1
2. Install Upper Cross Frame (6) onto Front Upright ('r it -;/l
28 i3
Frame(1), using 4 Hex Bolt M18*115 (25),8 Flat Zﬁfj E‘ 2
i
Washer ®20*®34*3 (26), 4 Spring Washer ®18 (27) g;.;,/l 4
i i
and 4 Plat Nut M18(28). if U - I
i 8 oy
¥ 24
‘:Ig 7 S 26

sesee

nIn
susssasnaa i




EXPLODED DRAWING & PARTS LIST

\C

&

&
R

A\
B

28 27 26
1

st

[

\
-

sesnsssnsssssshasss

A )

r 3
A
A vanassands et dadate bu bbby

asakeas e 13
'oi;-'{fﬁ&ﬂﬂ&ﬁ&ﬁ'&“ﬂl-ln"b'li"v}ﬂ-ﬁ‘ﬁ‘.l-’iii-‘.
\

5
26
25

No. Description Q'ty | No. Description Q’ty

1 Front Upright Frame 2 16 | Plastic Cover 130*68*5 4
2 | Foot Frame 2 17 | Plastic Cover 205*68*5 2

3 | Rear Cross Frame 1 18 | Plastic Cover 90*68*5 2
4 Frame for Plates 2 19 | Foot Cushion 100*65*12 4

5 Rear Fixing Plate 200*75*4 2 20 | Bumper ®77°®47.5*13 2

6 Upper Cross Frame 1 21 End Cap ©48*2 2

7 Left Barbell Stand 1 22 | Hex Bolt M10*25 2

8 Right Barbell Stand 1 23 Plat Washer ®11*920*2 2

9 Left Safety Frame 1 24 | Hex Bolt M18*120 8
10 | Right Safety Frame 1 25 | Hex Bolt M18*115 8
11 | Plastic Cover 285*250*8 2 26 | Flat Washer ®20*®34*3

12 | Plastic Cover 2852508 2 27 | Spring Washer ®18

13 | Plastic Cover 475*65*5 2 28 | Plat Nut M18

14 | Plastic cover 68*58*5 10 29 | Hex Pan Bolt M8*15

15 | Plastic Cover 170*68*5 4 30 | Hex Sunk Screw M6*10




STEP 3

1. Install Left Barbell Stand (7) and Right Barbell Stand (8) onto Front Upright Frame(1);
2. Install Left Safety Frame (9) and Right Safety Frame (10) onto Front Upright Frame(1).

2

T

L L T P F P P T T ey

HBEAERAAARAMLNAOBARARRNAS
-7, = @
- - -
sasnstssssdifadsdahhbhidhibhbhhhbhhhhhhlh Rl iooes

.o

Tudn
'

v

PO PRI PP PO IR PO IR PP PP RPEROretetdndiiostndrs

4
:;
4
F

Tasssunds




